
DG012-SV
Multi chassis_tank
{standard version)

Aluminum chassis
bottom 1pc

DC motor 2pcs Track wheel 4pcs

€è

M3 nylon

M2.5 nylon
nut 4pc$

6à
-mtND

\{ //

M3*8 screw Spcs

6ù./ //.-,.-\\\-_-,/
i { '..\
\\ \\tr\\ i I\.,\*=*-r'I

,./\,.--"
Washer(15-20) 4pcs

@
-----------l-

03-20 collar 2pcs Washer(3-20) 4pcs

@t@r\€)
iTNù\\\ \i r

\'!-/ tl''-*-./
1 0- 1 5"4 flange
bearings 4pcs

6à\r--/ 
,@,

.,,s*
^é'

5'rAA battery
holder 1pc

Span ner
(M2.5 & M4) 1pc
(M2 & M3) 1pc

Parts list:

Rubber belt 2pcs

I

.,,.rli?,', '',..
, t;.'1'" ,r",., "'

r'-(

ç\i,,- '

Distance holder

M3 washer M2.5*20 screw

___31_a___

M3 nut 2pcs Q3.10 collar 2pcs

M3-30 screw 2pcs

.à;;;':- 
__

€.:;:.,

i [,43-25 4pcs I screw 6pcs I

- -1- -- - - - - -- - - - - - - -I- -:- - - - -*- -- - --- -- - -l-- - - - - -* - - - -* - - - - -- -ii/^\ i /'--\ r

( I ) --.. i(1 0) ,.-r\ | (11)_---\_ I\--l K\\\\ i vL-:::a \. i \-r/ \ i

=sùyi i4:\.\ i ( \ i

M2.5*25 screw
2pcs

M3*16 screw

Screw driver ''l pc



Ass*rn bly i nstrueticns :

AssemblY the
gear box 2Pcs

Use the ruler to check the
length of Your screws .

omn IÛmm 2Qmm 31sm 40tnm 50tnm

Due to the wheel and
metal shaft matching
tôo tight and trY to avoid
scrâtçh the wheel hub'
we suggest to aPPIY
some lubricate ()n the
metal shaTt.

Ste p 4: Ste p 5:
!e

"g

ffiW

W

æ
la.? o
U ckCLêe û *sg'-ffi'

?--q**#


